TANCO AUTOWRAP
1050 A MODEL 1994
C/W "TWIN-PAK" LOADING ARM
OPERATORS HANDBOOK
AND
PARTS LIST
WD65-1050- ATP-MO494



TLELE  ZAWN 515

\\HH@E 3._n _lul) ,,_,_”_._._,m,_u__

= Emu H ZLRM D

o |m =
i JEny R WO)LI0E

— [ejal atfe] ==y | ¥ moul \ f

=i = | S M) K e T [ ey o

s¥| Q) —————— L SEECO
e = ypeia | TIEVE 2ED L

T womes di

._.
B ST
A

Hiz e A
: e AL ZTEY LN
WEls (3 TR TR T ........ dCSRES U
—aEen) Ddeds ..

™

,_.|}Mm.___. Ohlled 135

H_Hw_w._ﬁu-m_
ST ST
.n.__“_mzmm h
Wyv 19 _H;,"__ .
K H al\\.._nm_ ;ﬁﬁ

_. = TEE S x|
%09 NGILNAT FQQ = MW%
4oy T
: . }ma P
: E :

FATHA ¥NWE & ¥Od HITOHLWNOD ONY¥ XCE8 NOILIHMF

AEY  DRAYOT <IYd-MMle FA/5 STICOW ¥ ES0L SWHAMOLNY OINWL

2.




L¥1 - OLg QA8

Lo

e

T

# AT ==

1=

R
dFHMITLME DI

1

[F
L

FO

SLNINDLFHOI  INMNTHALH
13D




WnGe10~-LA7
TARCO AUTOWRAF 1050A MODEL 1994
"TWIN-PARK" LIFT ARM HYDRAULIC COMPONENTS

PARTS LIST

ITEM NO. DESCRIPTICH OTY PART-NO
I. 5 BANK SOLENOID VALVE 1 201-03-10-A0
2. HYDRAULIC RAM D/A 1 £01-01-DA98BO
3. HYDRAULTC RAM D/A 1 E01-01-140%8
4, HYDRAULIC PIPE {CHASSTS) 1 WDAZ5-070
5. HYDRAULTC PIPE {(CHASSTS) 1 WD625-071
B. HYDRAULIC PIPE {(CHASSIS) 1 WDE25-072
T HYDRAULIC PIPE (CHASSIS) 1 WDG2E-073
B. 144" 8T/90 378" D/W HOSRE 2 £E38-R2~144-59
9. PIPE CLAMP TOP/BOTTOM (DOUBLE} g £201-24-26
i0. TOP CLAMPING PLATI g #0l-24-28
il M8 HEX HD BOLT x 35mm LONG g 226-042B
12, 60" ST/80 3I/8" D/W HORE Z £E38-R2-60-58%
13, 24" BT/%0 3/8" D/W HOSE 4 Z38-R2-24-88
14, 3/8" x 378" ADAPTOR ¥ Z01l-06-06-06
15, 3/8" FEMALE Q/R COUPLING 4 A01-315-0K2
16. 3/8" MALE Q/R COUPLING i 201-15-08]
17. 3/8" DOWTY WASHER 12 201-04-0
18. /8" = 3/8" ADAPTOR FITTED WITH

0.08" RESTRICTOR

'_I.

Z01-03-40



L8364 () GONVL

W4 WUOSL

7L

HLM
661

13A0ONW - OOl

88, 7% %

°fGl  ASSY  INVIAVNDO  ONIXZEAN]
dVIMOLNY  OONV.L

dV1adNO

33

A

—_




oI, A,

WD610~QhAl

2ITEM NO

L b

TARCO_ AUTOWRAP 10508/1050A MODEL (TRATLED} 1994

TNDEXING QUADRANT ASSEMBLY

75% OVERLAP WITH 750 mm WIDE FILM

PARTS LIST
DESCRIPTION

TIPPING FRAME ASSY

QUADRANT ASSY.

3/4" Dia CBM FOLLOWRER { HEAVY DUTY)
C/W GRELSE NIPELE

10mn DLA FLAT WASHERS

3/8" UNI" LOCENUTS {BTHX)

RUBBER RBUFFER LO0Cmm DIA x 40mm LONG

16mn DIA FLAT WASHERS

lemm DIA SPRING WASHERS

M1l6& HEX NUT

RUBBER BUFFER 50mm DIR x 25mm LONG

CAM ASSY., (SHORT)

M10O HEX HD SET x 20mm LONG

M10 HEX WHUT

10mm DIZ SPRING WASHER

CAM ASEY. (LONG)

az-1

OTY.

1
1

e
(=} o

fone ]

o R Ll R e DD
W

PLART-MO.

WD60-~TF
WDGE23-0n

Z06-425%
211-02-10
£20~-06
240-22
2l0-02-16
Fl12-02-16
£18-16
24AD-23
W6 23-CAS
£26-0625
£18-10
£12-02~10
WDh623-CAL



* | wizEs

A Ji=

.\...._ﬁ.”.
P
|

A

SLMINCWOI TY¥IHELIFITI
§T200K: ¥ 050L

Wk = i
O L ©0000 dlloe
- e - M__-,_muﬂ_m h_
=g L
[Ei f,,
AT MM L

Ay dAMOLOY O3NTL

34




ITEM WO

e L ba

=1 O kA

10.
11.

12,
13.
14.
15,
1g.
17.
1a,
19.

D227M

IANCO AUTOWRAP 1050h MODEL

"ITWIN-PAK" ELECTRICAL COMPONENTS

PARTS LIST

DESCRIPTION

CONTROL BOX

JUNCTION BOX {5 BANK VALVE)
ADDITIONAL COMNTROL BO¥ FOR  1250A MODEL
LRAD FOR ADDITIONAL CONTROL BOX C/W
HEARTING PLUG.

WARNER LIMEAR ACTUATOR

LIFT ALRM SENSOR

ADDITIONAL LOOM FOR VALVE C/W HIRCHMANN
FOR 1250A

SLIF EING ARSY

BRUBHES

7 CORE CARLE C/W HEARTING PLUG

24 CORE INTER CONWNECTING LEAD C/W
CONNECTORSE

SYS8TEM PRESSURE LEAD

ROTATING SENSOR

TIP SENSOR

TWC CORE CABLLE FFOR SLIP RING

MATN BATTERY LEALD

IN-LINE FUSE

MAIN LEAD FOR JUNCTION BOX

LOOM T'OR VALVE C/W HIRSCHMAN

LN |

TY

a
o e e

=

[t - L g S Y Sy

PART-HO.

b&bDe
2DG-JBS
EDG-RCE
ADE-CB

605510
EDB06-1AS
EDe0e-01.}

FDG0R-308
EDO0E-302
De0N5-7C
DEO5S-240C

ADEROS0F0
EDE06-RS
ED&0A-TS
DE05-02C
606030
EDE06-100
0606050
FDo0E-(HY],



[

TANCO AUTOWRAP 10505/1050A MODELS |
MAIN ASSEMBLY

YWD ~ LB

35




ITEM HNO.

L= = ey R | B AR RN e

TANCO AUTOWRAER 1050S5/1050A MODEL
MAIN ASSEMBLY

PARTS LIST

DEECRIPTION

CHAGEIS ARSY

STUR AXLE (LONG)

WHEELS

WHERL NUTS

BISSEL PIN

M10 HEX WOT

HYD. RAM

RaM BOTTOM PIVOT PIN

RAM TOP PIVOT PIN

2" X L/4" SPLIT PIN

TIPPING FRAME ASSY

TIFPPING FRAME PIVOT PIN

C/W GREASE NIBPLE

<" DIA FLANGE BEARING

5/8" UNF HEX HD BET X 2" DIA
B/B" UNF LOCENUT

MlZ HEX HD SET X AO0MM LONG
SCREW JACK ASST

M10 HEX HD ST X 30MM LONG

M12 HEX NUT

12MM DIA SPRING WASHER

M12 HEX HD SET X 30MM LONG
HYD MOTOR MOUNTING ASSY

170" LONG X 1/2% PITCH X 1" WIDE TOOTHED
BELT

HYD MOTOR GUARD ASSY

HYD MOTOR GUARD MOUNTING BRACKET
TURN TABLE COVER PLATE

sTUBR AXLE (SHORT}

BIiSSEL PIM

AMM "R* CLIP

HITCH ASSY

Ml6 HEX HD SET X 45MM LONG
M1l6 LOCKNUTS

M10 HEX HD SET X 25MM LONG (TUFLOCK)
10MM DIA MACHINED FLAT WASHER
1OMM DIA SPRING WASHER
FTURNTARLE ASSY

SUPPORT WHEELS (4" DIA)

AXLE ABSY (/W GREASE NIPPLE

M20 LOCENUTS

SEPACER

BUFFER BO0MM LONG DIZ ¥ 40MM LONG
MB HEX HD SET X 20MM LONG

ME HEX NUT

[ S %, QUECIS PR B, Q) ST N, S

- S AT Y U T SO S S N A R

WD610--PLY

QT PART~NO,

WDO6O-CHA
204-033
A04-03
704-0031,
203-22-AW82
£1&6-10
A01-0]1-ARBBET
703-02-330
203-03-580
FO03-21-20
WDO0~-TF
A03-01-905

=

A06-49
F30B-064
B20-10
226-08458
WDeO-JA
FZ6-0625
7l8-12
AlZ-02-12
R26-0825
WDe0-HMB
B05-02-AW20

= b R LT B R e i

WRDE0-HMG
WDeO-HAMBE
WDE0-D93
Z04-032
RO3-22-R100
236-02
WDGS5-HTIT
F2R-1238
B23-16
Z2R-0618
£11-02-10
7l2-02-10
WDoelO-TA
BOG-AGE
203-22-AW/AY
F35-60
F23-20
zi8-12
Z240-20
F26-0308
Z10-0g

[l - N = e



MODELS

AUTOWRAP 10505 /10504

TANCO

ASSEMEL.Y

WA

WA - PLG

36



WD610~-PLY

TARCO AUTOWRAF 10505/10503 MODEL
MAIN ASSEMBLY

PARTS LIST

TTEM NO. DESCRIPTION QTY PART-NO.
52, BMM DA FLAT WASHER (MUD FLAT) g ZLi-072-08
53. BMrd DIA SPRING WASHER 8 Z12-02-D8
54, SCRAPER 2 HWDED-705
5h. RUBBER MAT MOUNTING ASSY 1 WDE 3 MM
56. CLAMPING PLATE 1 WDRR3I-1300
57. BALLE MAT 1 Z0R-022W
58. ME HEX HD BOLT X 50MM LONG A Z26-045R
59, MBE LOCENUTS 4 g23-08
60. M8 CHEESE HD ST X 20MM LONG & 713-19-08-20

356z



MODEL

TANCO AUTOWRAP 1994
MOTCR DRIVE ASSEMBLY

HYDRAULIC

FILE NAME: ‘wDE0-PLZY

37




WD60-PL27

ITEM WO.

Rl = RS I = R | L N B

TANCO AUTOWRAP 1994 MODEL

HYDRAULIC MOTCR DRIVE ASSEMBLY

DESCRIFTION

PARTS

LIST

HYDRAULIC MITOR MOUNTING ASSY.

&" DIA X 1/2"
TABER LOCK BUSH TO 50IT 1*

M10 STUDS X

RUSTA TEMNESIONING UNIT ARM
STEFPED ROLLER C/W BEARINGS

SPACER

M10 HEX HD BOLT ¥ 60MM LONG

M10 LOCKWUT
M1Z HEX NWOT

1Z2MM DIA SPRING WASHER
Mle HEX HD SET X 30MM LONG

15MM

PITCH TOOTHED PULLY

DIA SHATT

M10 HEX HID SET X 25MM LONG {TUFLOCK})

10 DIA SPRING WASHER
M12 HEX HD S5ET X 40MM LONG

HYDRAULITC MOTOR C.L.
M1z SOCKET HD SCREW X 30MM LONG
ROLLER C/W BEARINGS

CTRCTLIP

3711

R e = e X - N e e N el

UTY.

BART-NO,

Wh65~HMB
A08-00B-AW1
E0O9-005-AWZ
£28-01
Z06-454
FO6-456
WDGO-798
226-06701
£23-~10
Ale-12
212-02-12
520-08B28
220-0613
212-02-10
£26-0845
201 -02-AR75
£13-6-12X30
RO6-457
L2B-525



MODELS {1994}

DRIYE ASSEMBLY

AUTOWRAF 1055

TAMNCO

FE3 MAHD WhEW -FLI




Y8228 JWVN T35

TI00W 0S0L

H=TTR HIE

WO RAEVdY ITHE @

I IARA Gy

HRE THOVEL 20 1T

Fam—w EITIEE AL

| s

v

gz

e

el

hil

an

2=y

23



() amw

12073 O N
HUGW  JITWHLA

S

[ ESEL 173E

1=

ZhES

OISR Nl #3MOESMIL J¥1335 0L LI06 Okl NILHGEL-34 %

QHIV3Y sl
(F 20 CNILLIS LN LK, AGHEY J0 KHJILI3HEE
NEOHNYLS ONSN EINTISNSL SHILSOMDY A8 Fi33 NOGREL ¢

INOGW ¥0J0W 0L
AQGE MINGISWIL 1138 SAWNTY FIHM L1 bW H35001 8

‘NOILISOd N
WIS ST OLTIWHE DNILNNDW HOLOK JITYHIAH IVHY M3ED

3EN07004S ONINOISKNAE 1738

LT3R SHUNMOW
HOL0W  JTEYOAH

87U~ 09G% N T

I

HOMMAS

HEANESNIL 193

I LSAS BRINOSKIL LT3 JART 66l JTHMOLNTY OCOINT.L

24



P -3

Sim

S NOILTARLEN NTEWISSY LNYYAYR(D

(£EEINTa0W OST AUAMOLMY OINYL

=i

T

*CWEFMOT O
WYD YO g ©ONIMIMDY gioay oL

FAISNG oL OV3IH L7299 HLIiM GINSLISOL

CATEWISSY  FTYCLINEGL NG S99IHM

L¥Ogdns e WFOANMOKN 9L gIsnh TINGT]
B QI W LTeE FPH XEH D2 W LYH], SEASsHT

t M:._....__z

"NIHWIESTY LNYYOYN'S 30 p3IA Ny d

t

(NO-C29 UM) ATEWISCY  LNYe0vne

449 Q] X 3IT4dIN BSYTED M/D
(a1ng AAEIH] YBMDTI0E WD yiT e

.nJ\..E Pd OL SLON IMNDEHOL QL

_m_ymEmmmuuz Sl U AT WISSY LNygyauns O

SEIMUA0S WEZ i_ﬁm..T.\_ﬂ TINILLILY NIHM

= FEN

g:_mu. LPNRTTT u.”z.: _._m\w




BRAKE TIMING INET HU@TH@N%

L amrmy

et FIG 2
TRAVEL [
p—
RRAKE  DISENGAGES a6 3
E
T . A )
19 TOOTH SPROCKET %/‘\ﬁ?m“u .
348" TIA CAM FOLLOWER FIG &
N I_SHTmm
19 TOOTH SPROCKET - i g/—" BUADRAMT  ASSEMBLY
1 — BUFFER
j!L,
i1 FIG 5
pa— . ™

—_
lelg
-
'-"I
P
21 5 mm

ARAKE  ENGAGES

FiG &




I o woraow 38 =2

gL
W TR
__|W_._“.m x|
|

kel

HYE2¥a LInoHED

2IMNTEHAAH

[
2 . .
s . _,
x. i - %) i _w___.. < L7 J
; 7 ! AT ! 2 T
STeh 20T sz — ; ﬁ |r+_ —/ = e s i A KLU btk
i - ~ = e, . ) £ 3 —
] P - _-— b 3 =
- — | e
‘—kE A I, .....|._|“m .|||![J._ '
; [T R~ -
H “. s 1 H A a5 o ! LA NS, 1]
| P i +
G e e I
i ; A — e —
: { ] r —
: : AE«. TR ¥ H_l_u =
1 ' _ o L B e}
i ; 1M 1 E5HD L WL - |__
i i ! I Frlinda QR
7 7 SIGK JETRAEA
. i | : b ik
_ 1 » Sk Ll . MILE B
ml — /l\ L1 *— L = m
 H | |
0 ; &l ;
H / .
Sl ___q _ ;
I _ |
gﬁ_u__,x_p,_h_w__m_ R R ]
T ke
| )
- b
T I _||..| .l._l
,r[/x. L = _
i WéE T
-FrE L
r.|l| a
i

wTd-MlMle = TIVOW ¥ CSCL STHMOLAT OINYL

20



WDh2E-HC1
TANCO AUTOWRAP 1050 A MODEL (1994)
"TWIN-PAR" HYDRAULIC COMPONENTS

PARTS LIST .

ILTEM MO DESCRIPTION QTY FART-NO
1. 5 BANK SOLENCID VALVE 1 £F01-03-10-2a5
2. HYDRUALIC MOTOR C.L. 1 A01-02-AR/15
3. CROSS5 LINE RELIET YVALVE 1 Z201-03-002
4, /2% B.5.FP. BOTTOM BANJO BOLT [(SPECIARLY 2 201-03-0025
b, HYDRUALIC RAM (TIPPING IPRAME) 1 Z01-0)1-ARGEY
g, 1/2" DOWIY WASHER L7 Z201-04-03
7. 1/2" MON RETURN VALVE 1 201-03-017
8, 172" X 378" ADAPTOR B 201-06-06-08
9. 1/2" X 1/2" ADLPTOR 5 201-06-08-08
10, 1/2" MALE END Q/R COUPLING 2 A01-15-081
11, HYD. RAM (FOR LIFT ARM) 1 AO0L-01l-AWe2
12, 9s" ST/980 3/8" D/W HOSE 3 F38-R2-96-59
13, 6o" ST/00 3/8% D/W HOSH 2 $38-R2-60-59
14, f2" 5T/90 3/8" /W HOSE Z 238-RZ2-T2-50
15, 96" ST/80 1/2" D/W HSOE 1 £12-R1-96-59
16. 120" 3T/940 3/8" D/W HOSE 2 Z38-R2-12059
17. 1?* 87/5T 3/8" D/W HOSE 2 Z3B-RZ-1788
18. 24" 5T/90 172" D/W HOSE i Z12-R1-24-59
19. 24" ST/90 3/8B" D/W HOSE 1 E3B-RZ-24-5%
20, FILTER ", 201-24-08 .
21. 3/8" X 378" LDAPTOR FITTED WITH 0.06" £01-03-40

RESTRICTOE,
2. /2% MBLE X 1/2" FEMALE ADAPTOR 1 A01l-05-08-08
23, 1/2" MALE “"T" PIRCE 1 F01-11-003
24, HYD., RAM D/A (PULL DOWN ARM) i FO1-01-AW25
25, 1/4" DOWTY WASHER 1 201-04-01
26, 174" X 378" RDAPTOR 1 E01-06-04-06
27, 1/2" FEMALE X 1/2* FEMALE ${ ELEBOW 1 20l-1i4-018
28, 3/8" MALE/FEMALE 80 BLEOW 2 F01-14-018
29, IN LINE FLOW DIVIDER 1 Z01-03~10-26
3o, 3/8" DOWTY WASHER 11 Z01-04..02
31. 3/8" X 3/8" ADAPTOR 16 Z01-06-06-~-06
32, 3/8" MALE X 3/8" MALE X 3/B" FEMALE "T“ 2 RO1-12-002

PIECE
33. OVER CENTRE VALVE 1 a401-03-10-A8

304



INSTRUCTION FOR FITTING TWO WAY SOLENOID VALVE TO TARCO
AUTOWRAF MODELS 400h, 500A, 1050a, 12504.

REQUIRED WHEN OPERATING MACHINES ON TRACTORS WITH CLOSED CENTRE
HYDRAULIC SYSTEMS. :

l. Disconnect st/90 hose from inlet port on oil filter.

2. Connect port "T" on solenold valve assembly to inlet port
on oil filter.

3. Reconnect st/90 hose to.port "P" on solenoid valve.

4. 'Connect 2 pin female commector to existing 2 pin connector
at junction box.

5. Change the seventh controller function setting from n to
J. Bee instruction manual for further information.

TANCG AUTOWRAF AO0A/GOBA/ 10504712508 MODEL 1I9R4)
TWE WAY SOLENCID WALYE KIT PART NO. Z31-03-0782

AN

[ PARTE U7
LITEME B | CESCRPTICH
1 |Twid wAY SOERTn WALSE |

1¢ U] A4l

G T
R d | .. fl
) T3 v 3™ ADANTOR R

T

ne AR —

o
e :
@Qﬂ - b ARW MyNiR —/émﬂ

FAF HAM[  9FREC

31



N WLOS. HLIM dVTHFAO %SL ASSY  INVEQVND  ONIXIANI
ré6h T3AOWN  OSOL  dVHMOLAY — ODNVL

|

33

-




WD610-QA1

TIANCO AUTOWRAP 10505/10504 MODEL (TRATLED) 1994

INDEXING OQUADRANT ASSEMBLY
T5% OVERLAP WITH 750 mm WIDE FILM
PARTS LIST

2ITHEM NO DESCRIPTION OTY .
1 TIPFING FRAME ASSY 1
2 QOUADRANT ASSY. 1
3 3/4" DIA CAM FOLLOWER (HEAVY DUTY)
C/W GREASE NIPPLE 16
4 10mm DIA FLAT WASHERS 3
5 3/8" UNF LOCKNUTS (BINX) 16
- RUBRER BUNFFER 100mm DIA x 40mm LONG 2
L lemm DIA FELAT WASHERS 10
8 lémm DIA SPRING WASHERS 4
9 M1l6 HEX NUT 4
.0 RUBBER BUFFER 50mm DIA ¥ 25mm LONG 1
-~ CAM ASSY. (SHORT) 1
Ay M1{0 HE¥ HD SET x 20mm LONG 3
13 M10 HEX NUT g
14 10mm DIA SPRING WASHER 19
15 CAM ASSY. (LONG) 1

3%:1

PART-HO.

Whed-TF
WDe23-04

206-425
Z211-02-10
B20-06
T40-22
E10-02-1¢
£212-02-16
218-16
240-23
WDA23-CAS8
H26-0a25
Zle-10
£12-02-10
WDG23-CAy,



WD605-PL5

ITEM NO.

A L D

w1 o

10,
11.
12.
13,
14,

TANCO AUTOWRAP CUT AND START UNIT 1594

SENSOR AND MBONET MOUNTING BRACEETS

PARTS LIST

DESCRIPTION

MAGNET MOUNTIMNG BRACKET
MAGHNET

Mé HDX IID SET x 30mm LONG
émm DIA FLAT WASHER

M6 LOCKNUT

M8 HEX HD SET x 25mm LONG
MA LOCKENUT (NYLOCE)

8mm DIA SPRING WASHER

MB HEX NUT

M8 HEX HD SET x 100mm LONG
SENSOR MOUNTING BRACEERET
ROTATE SENSOR MOUNTING BRACKET
MOUNTING FLAT

MB HMEX HD SET x 20mm LONG

OTY. PART-NO.

[l el e R el o L T I VE QU EL I 5, O S Ry A N

WD605-R7
D60O43
FZ6-0228
F11-02-Da
F23-06
£26-0408
223-08
£12-02-08
218-08
A2R-DLTE
WD605-58
WD605-140
WDEQE-07
226-0205



Thmm Tl 374

%

EoXoloXo¥or Ie

SINIRGIINDTY TFIELITTY XV Ik L
§hdd0k ¥ 350L STERMCLAT COMTL

FA



ITEM NO

B B DD e

~J o LA

10,
11.

1z.
13.
i4.
15.
L6,
17.
18.
19.

9227H

TANCO AUTOWRAP 10508 MODEL

N"ITWIN-~-PARK" ELECTRICAL COMPONENTS

PARTS LIST

RESCRIPTION

CONTROL BOX
JUNCTION BOX (5 BANK VALVE)
ADDITIONAL CONTROL BOX FOR 1250 MODEL
LEAD FOR ADDITIONAL CONTROL BOX C/W
HEARTING PLUG.

WARNAR LINEAR ACTUATOR

LIFT ARM SENSOR

ADDITIONAL T.OOM FOR VALVE €/W HIRCHMANN
FOR 12504

SLIP RING ASSY

BRUSHES

? CORE CABLE C/W HEARTING PLUG

24 CORE INTER CONNECTING LEAD (/W
CONNECTORS

SYSTEM PRESSURE LEAD

ROTATING SENSOR

TIP SENSOR

TWO CORE CABLE FOR SL1P RING

MAIN BATTERY LEAD

TN-LINE FUSE

MATN LEAD FOR JUNCTION BOX

LOOM FOR VALVE C/W HIRSCHMAN

ELTN

OTY

|,...|!_1.;_'n — s L

PR R S

[l el o E U

FART-ND,

DoHl6
ADG-JBR
ADE-RCRE
ZDE-CH

ADAOE-H10
ZDG06-LIG
AE06-010

ZD005—-306
FIB06-302
DEOS-7C
D&05-24C

ZDR0E70
EDHO06-RS
EDG0O6-TS
DB0R-02C
EEAH- (30
FO606-100
FDe0e-050
ZDR06-06T



TANCO AUTOWRAP 10505790504 MODELS
MAIN ASSEMBLY

T — . } ) _ )  WDBin-Pro |




ITEM NO.

LA = IR I - I Y O P R

ANCO AUTOWRAP_ 10505/1050A MODEL

MAIN ASSEMBLY

PARTS LIST

DESCEIPTION

CHASSIS ASSY
STUB AXLE ({LONG)

WHEELS

WHEET, NUTS

BISSEL PIN

Mi0 HEX NUT

HYD. RAM

RAM BOTTOM PIVOT PIN
RAM TOP PIVOT PIN

2" X 174" SPLIT PIN
TIPPING FRAME ASSY
TIPPING FRAME PIVOT PIN
C/W GREASE NIPPLE

2* DIA FLANGE BEARING
5/8" UNF HEX HD SET X 2"
5/8" UNF LOCKNUT

M12% HEX HD SET X 40MM LONG

SCREW JACK ASSY

M10 HEX HD ST ¥ 30MM LONG

M12 HEX NUT

12MM DIA SPRING WASHER

M12 HEX HD SET X 30MM LONG

HYD MOTOR MOUNTING ASSY

170" LONG X 1/2" PITCH X 1* WIDE TOOTHED
BELT

HYD MOTOR GUARD ASSY

HYD MOTOR GUARD MOUNTING BRACKET

TURN TABLE COVER PLATH

STUR AXLE (SHORT)

BISSEL PIN

4MM "R CLIP

HITCH ASSY

M16 HEX HD SET X 45MM T.ONG

M16 LOCKNUTS

M10 HEX HD SET X 25MM LONG (TUFLOCK)
10MM DIA MACHINED FLAT WASHER

10MM DIA SPRING WASHER

TURNTABLE ASSY

SUPPORT WHEELS (4" DIA)

AXLE ASSY C/W CGREASE NIPPLE

MRS

M20 LOCENUTS

SPACER

RIIFFER 50MM LONG DIA X 40MM LONG
M8 HEX HD SET X Z20MM LONG

M8 HEX NUT

3h5:1

HD610-PLY

OTY

=

Lot Tt B B — R s b

e LT e AT B e e s B s i

LR o By u <8

PARRT-NO .

WDAD-CHRA
204-0133
F04-03
204-0031,
203-22~-AWRB7
71810

A01-01-AR6B7

Z203-02-330
203-03-50
F03-21-29
WDED-TT
A03-01-905

Z206-49
230R-064
£20-10
F26-0848
WD60-JA
226-0625
£l8-12
Rl12-02-12
F26-0828
WDGO-HMBE
205-02-AW20

W60 - MG
WD60-HAMB
WDE0-093
704037
Z03-22-AW100
B36~02
WD6ER-HIT
726-1238
223-18
226-0618
711-02-1.0
212-02-10
WD610-TA
BO6-466
703272 -AW/BY
239-60
7723-20
Hl1R-12
£40-20
226-0395
718-08



TANCO AUTOWRAP 1050S/1050A MODELS |
MAIN ASSEMBLY

e —— : - _ _ _ W10 ~ PL

36



ITEM NO.

2.
53.
54,
BR.
56,
5%.
EB.
59,
60,

TANCO AUTOWRAP 1050S/1050A MODEL

MATH ASSEMAYLY

PARTS LIST

DESCRIPTION

BMM DTA FLAT WASHER (MUD FLAT)
BMM DIA SPRING WASHER

SCRAPER

RURBER MAT MOUNTING BRSEY
CLAMPING PLATE

BALE MAT

Ml HEX HD BOLT X 50MM LONG

ME LOCENUTS

M8 CHEESE HD ST X 20MM LONG

I

WD610-PL0

LTY

e N N A S N s =

BART-MG,

Z211-02_08
212-02-0R
WDE0-705
W6 3 -MMF
WDE3-1300
Z205-.02AW
AA6-0458
223-08
ZL3-19-08B-20



>=
=]
_ 68
& i
L]
O Wl
= W
=
<
o)
€
Fl

AUTOWRAP

TANCO
HYDRAULIC MOTOR DRIVE

FlLZ MaME wDaD - BL2Y ’}

37




WDGO-PL2Y

ITEM WO,

WDOCD ] oy e L [N

fd bt Lk L
AT I
. o e

-
o Ln
.

=
L= r e |

TANCO AUTOWRAFP 19594 MODET

HYDRAULIC MOUTOR DRIVE ASSEMBLY

PARTSE LIST

DESCRIDPTION

HYDRAULIC MOTOR MOUNTING ASSY.

4" TIA X 172" PITCH TOOTHED PULLY
TAPER LOCK BUSH TS SUIT 1* DIA SHAT
M10 STUDS X 15MM

ROSTA TENSIONING UNIT ARM

STEFPPED ROLLER C/W BREARINGS

SPACER

Mi0 HEX HD BOLT X GOMM LONG

M10 LOCEWUT

M12 HEX HUT

1ZMM DIA SPRING WASHER

M12 HEX HD SET ¥ 30MM LONG

M10 HEX HD SET X Z5MM LONG {TUFLOCK)
10MM DIR SPRING WASHER

MlZ HEX HD SET ¥ 40MM LONG

HYDRAILIC MOTOR C.L,.

M1Z SOCKET IID SCREW ¥ 30MM LONG
ROLLER C/W BEARINGS

CIRCLIP

37

OTY.

Lol R e SR s B el e Tt - R S e

PART-NO,

WD 5-HMB .
Z09-005-AW]1
208-005-AW2
E2B-01
206-454
EQB-4506
WDH0-738
£26-067B
223-10
£l18-12
£12-02-12
F2h-0B25
AZB-0018
212-02-14
F26-0848
E01-02-AR75
213-6-12X30
206-457
£28-525



WD610-PL1

ITEM HO.

O W R WY I v L U O gy
[ T T T T

=
L

15.
1s5.
17.
18.
19.
20.
21.
22.
23.
24,
25.
26.
35.
36.
37.
38.
3G,
40.
41,
43,
44,
45,
6.
47.
48.
49.
50.
51.
52,
53,

TANCO AUTOWRAP 1050 MODELS

DRIVE ASSEMBLY

PARTS LIST
DESCRIPTION

TURNTABLE ASSY.

ROLLER MOUNTING BRACKET (SWIVEL)
ROLLER MOUNTING BRACKET (FIXED)
ROLLER MOUNTING BRACKET (FIXED)
BIG ROLLER ASSY (DRIVE)

BIG ROLLER ASSY (IDLER)

ROLLER ASSY (IDLER)

TRACKING ROLLER ASSY {LONG)

38 TOOTH % 1% TOOTH x 1/2" DPITCH DOUBLE

DUPLEX ESPROCEET TD SUIT 08B-2 CHAIN

15 TOOTH ¥ 1/2" PITCH DUPLEX SPROCKRT

T3 SUIT 98Rh~2 CHATM

CHATN O08B-2 1/2" PITCH DUPLEX X 63
PITCHES INCL. JOINER

CHAIN 08B-2 1/2" PITCH DUPLEY X 156
PITCHES INCL. JOINER.

RETAINING COLLAR

10mm DIA SPRIWG WASHER

10mm DIA FLAT WASHER

M10 HEX MD SET 2 30mm LONG

5/L6" KEY STEEL x 3Zmm LONG

1Lo1L/4" PILLOW BLOCE REARING

Mld4 HE¥X HD SET x 45mm LONG

ldmm DIA FLAT WASHER

ldmm DIA SPRING WASHER

SLIDING BEARING STI

M20 THERADED BAR x 135mm LONG

M2 HEX NUTE

12mm DIAR. SPRING WASHER

12mm DIA. FEAT WASHER

M10 HEX HD BOLT x 60mm LONE

M10 HEX HD BOLT x BOmm LONG

CHAIN GUARD {SMALL)Y

CHRIN GUARD {LARGE)

Mi10 HEX HD SET X 25MM LONG { TUFLOCK Y
SPROCEET/BRACEET PIVOT SHAFT
SWIVEL BRACEKET PIVOT PIN J-50

2" ¥ 1/4" SPLIT PINW

1" DIA UNC LOCKENUT

1* H/D FPLAT WASHER

RETAINING PLATE

M12 HEX D SETS X 3&5MM

M12 HEX WUTS

BUFFER S50MM DIA X 42MM LONG

BALE BELT L130MM WIDE X 4470MM LONG
LOCKING PLATE

OTY

" P b B bk bt £ s

Lo o= 00 B s ) LR B
o

]

PART-NG.

WDeLO-TA

WDA10-REMS
WDA10-RM1
WDE10-RM2
WDG10-DRA
WD610-BRI
WD65-BRT

WR6G10-TRL

Z06-D610-1938

Z06-D610-19

Z09-AW-10
E09-AW-20

WD623-071
B1z2-02-10
Z210-02-10
R2E—0E25
WDE23-K32
EOE—415
226-1032%
711-02-14
F12-02-14
Z0GE-478T
WDa1L0-77
Z18-20
vla-02-12
211-02-10
Z26-0DGHAE
F26-0F91B
WDA10-0GS
WDA1O0-CGL
m26-061%
WDe10-71.
203-03-50
703-21-29
R23-251
ZF10-02-25
WDA10-30
226-0838
218-12
R40-235

FO05-02AWV1-93

WDEZ3~060



M4 -2 0% ZHvh 3l

ATHRISEY AT
{PBEL) STICTOW CTOlL JYYMOLAY OINTL




54,
E5,
57.
58.
BG,
60,
3
62,
63.
64,
65.
G6.

67.

WD&10-PL1

TANCO AUTOWRAP 1050 MODELS

DRIVE ASSEMBLY

PARTS LIST

CHATN TENSIONER ROLLER

CUT AND START MOUNTING FRAME

M14 HEX NUTS

M12 HEX HD SETS X 25MM LONG

15 TQOTH X 1/2* PITCH DUPLEX SPROCKET
5/6" DIA X 45MM LONG TENSION PIN

M1l4 HEX HD SET X B30MM LONG

M20 THREADED BAR x 105 mm LONG

CHAIN TENSIONWER BODY

CHAIN TENSIONER BLOCK ASSY INNER
CHAIN TENSIONER RLOCK ASSY OUTER
SPRING 14.BMM O.D, X 1.6MM WIRE X 60MM
LONG

M10 HEX HD SET X 40MM LONG

S il el el el - - ey

[}

WDe5-CT
WDe10-C8M
£18-14
E26-081%
ZOG-AWIL25
Z03-20-022
Z226-1048
WDGE10~113
Wipe10-CT
WDSI0-TR
WDo610-TRG
a07-48

E26-0643



|
|

I

WH-0904 A 51

"ASEW  LIAOVWEE BRILNOCW HITICH Q=
STIGOW 0O&0L JdVEMOLNY OCGINVL

(=D
z
&




ITEM NO

MY OO wl B LA e L B

X S
PI e s

TANCO AUTOWRAP 1050 MODELS

END ROLLER MOUNTING BRACKET ASSY

PARTSE LIST

DESCRIPTION

CROSS BEAM ASSY

END ROLLER MOUNTING BRACHKET
END ROLLER SHAFT ASSY

1l0mm PI& "D" LINCH PIN
SIDE ROLLER

BEAREING 25mm I.D,

THRUST WASHER

PLASTIC Chap

CIRCLIPE

Mi2 HEX HD SET x 30mm LONG
l2mm DIA SPRING WASHER
12mm DI2 TLAT WASHER

A0

QTY

B N N A A A L e

WD60-pPL31

PART-NO,

WDG10-CBA
WDl 0-RMB
WDG10-RSA
22R-03
ZO6-AWR
206-AWRE-93
WD60-282
A06~AWRC
228-325
E26-0825
Alz2-02-12
211-02-10



EL1dEe 0 Td¥H I

ASEY SLI¥IOVHE DNELMACH IATYA E¥ILHSAKD % E3LTd /7 OE WNOILIKAR/IATTA
{PEEL] TIIOW W 3%0L JVEMOLNY OINTL

Al




ITEM NO

W L ba

TANCO AUTOWRAP 1050A MODEL (1994)

WD63-PLL3

VALVE/JUNCTTON BOX/FILTER & DIVERTER VALVE MOUNTING

BRACKET ASSEMBLY
PARTS LIST

DESCRIPT ION

CHASSIS ASSY

3 BANK VALVE MOUNTING BRACEERT ASSY
JUNCTION BOX MOUNTING PLATHE

OIL FILTER/OVER-CENTRE-VALVE MOUNTING
BRACEET

FLOW DIVIDER MOUNTING BRACKET
FLOW DIVIDER

6MM DIA MUD FLAP WASHER

BMM DT2 MUD FLAP WASTHR

ME& LOCKNUT {NYLOCK)

OIL FILTER

M8 HEX HD S8BT x 25mm

8MM DIA SPRING WASHLR

M8 LOCENUTE

Mo ALLEN HD S0CKET SOREW = 50mm
M12 HEX HD SET x 30MM

M12 HEX NUT

OVER-CENTRE VALVE

PLASTIC CAP TO SUIT 40 x 40 RHS
JUNCTION BOX

géMM DIA PLAT WASHER

M4 ALLEN HD SOCKET SCREW 1 1&mm
M4 LOCENUT

M8 HIX HD SET x 20mm

4l:l

L N N T o T . YT S N N

QTY

[ R R

B

FART-NO.

WDe1lo-VMP
WD612-04
WDELOG-FVDB

WDo5-FDM
A01-03-100-44
£11-02-081
211-02-081
223-06
F0l-24-08
226-0405
412-02-08
nZ23-08
%13-020-50
RA6-0B2%
£18-12
A01-03-10-A8
240-07
IDG-JBZ
£10-02-06
226-002
223-04
FA6-0395



ol
&
et
_.H.n.,.-.,..ﬂ"”

" 1861°(3) abnvL

LAVHS ONIX3ANI d04

- INGWIONYHEY 3Hvyd

Y86l dVEMOLNY QOONVL

|

i

i

42

|
-



ITEM HO

MO -] O LR s L [ e

TANCO AUTOWRAP 1994
BRAKE ARRANGEMENT FOR INDEXING SHAPT

PARTS LIST

DESCRIPTION

CAM FOLLOWER MOUNTING BRACKET {UPPER}
CAM FOLLOWER MOUNTING BRACKET (LOWER)

CALIPER DISC BRAKE UNIT
BALL BEARING (6301)

RUBEER BUFFER 50MM DIA X 30 LONG TYPE A

M10 HEX NUTS
10MY DIA SPRING WASHERS
M10 HEX HD SET X 40 LONG
TENSION SPRING

EYE BOLT (M8)

M8 HEX NUTS

M12 LOCENUT
SPROCKET/SHAFT ASSY

5/16" UNF THREADED BAR X S0MM LONG
5/16" UNF CLEVIS C/W PIN & CLIP

5/16" UNF HEX NUT

TUERN TABRLRE

M12 HEX HD SETS X 40MM LONG
12MM DIA FLAT WASHER

10MM DIA FLAT WASHER

370" UNF HEX HD SET X 3" LONG
3/8" UN FLOCK NUT

SPACER 1/2" 0.D. X 13/32 I.D.
X 1 172" LONG

SPACER 1/2" O.D. X 13/32" 1.D.

1/2" LONG
CLAMPTING PLATE

4247

X

QTY

[

PART-NO

DG-GB
WDoe0 -804
249-492
£49-92
240-21
Z18-10
Z12-02~10
226-0645
207-05
WD6(~EB
£18-08
£E23-12
WLE5-SPR
WDe0-806
£Z49-33
£15-05
WhoeO-TA
Z26-0845
F11-02-12
211-02-10
£31B-102
£15-06
Z49-.92-0],

249-52-02

WDeO-H36



—

l

AUTDWRAP 05087105334 MODEL

TANGT

ARM ASSEMILY

TWINFLAX LIFT

RLE NAME: WS -LAR




ITEM HO.

LR P e R IR P I T

TANCO AUTOWRAP 10%08/10503a MODELS 1994

"TWIN-PAK" LIFT ARM ASSY
PARTS LIST

DESCRIPTION

CHASSTS ASSY

MAIN AEM ASSY

INNER FRAME ASSY

OUTER FRAME ASSY

BATR STOP ASSY

HYDRAULIC RAM (MAIN ARM}
REAaM BOTTOM PIVOT PIN

RAM TOP PIVOT PIN

M10 HEX HD SET x 20mm LONG
lOomm DIA SPRING WASHER

10mm DIA FLAT WASHER
BOTTER 50mm DIA x 40mm LONG
M10 HEX NOT

174" DIA SPLIT BPTIN x 2v
INWER T'RAME PIVOT PIN
HYDRAULIC RAM { INNER PFRAME!

FAM TOR/ROTTOM RIVOT PIN

MAIN PFRAME BPIVOT PIN C/W GRFASE NIPPLE
HYDRAULIC RAM (OUTER FRAME}

RaM TOP/BOTTOM PIVOT BIN

BALE STOP EETAINING PIN

T7/16" DIA LINCH PIN

TENSION BUSH 1 1/4" x 1" = 30mm LONG

LONG

T BT T D BT B3 ] B B wd AD b L s b ek

QRTY

WDE10-LAS

PART-NO

WD6Q-CHM
WD610-TNA
WDE10-~-TTA
WDE1Q-TOA
WD610-LAS1
Z01-01-AWQIR
Z03-02-330
FO03-01-797
Z26-0608T
£12-02-10
%11-02-10
Z40-20
218-10
A03-21-29
F03-07~192
Z01-01-DROBO
203-01-796"
203-01-905
Z01-0)-1408
AN3-02-54
£03-04-73
Z03-22-06
Z03-20-014



TANCO AUTOWRAP 10504 MODREL 1294
Fil.M DISPENSER SYSTEM

4?5@
%? %) .

2]
5l

2
-

R
fd/ﬁ'
(13

g bt @ @)
= :)
25 —
&y b

-
35%
n

FILE NAME WD 825-Pl8




WD625-PL8

ITEM NO

- B B L

w

LY
|

I3
14
15
16
17
18
19
20
2.
22
23
ad
a5
26
2
28

-0
31
32
33

35
36
37
3B
39
40
41
42
43
44
45
44
47

TANCO AUTOWRAPR 10505 MODEL (TRAILED} 1594

FILM DISPENSIRG SYSTEM

EARTS LIST

DEGCRIPTION

M10 LOCENUTS
PLASTIC CAPS (TO SUIT 40 X 40 X 3 RHS)

DISPENSER MOUNTING (UPPER)
I'ITM SPOCL ASSEMBLY

L" NIA FLANGE BEARING C/W CAM LOCK

M10 HEX HD.

BOLT X 50MM LONG

COKNE (TOP) C/W BALL BEARINGS
CLAMP ASSEMBLY

LEVER ASSEMBLY

LINK IMBSEMLBY

FILM DISPENSER UNIT MK & {55% STRETCH)
SLAVE ROLLER ASSY (PLASTIC COATED)

SLAVE ROLLER PIVOT

M12 HEX WUTH

12MM DIA SPRING WASHER

SLEVE

1/4" DIA TENSION PIN X 3/4" LONG
DISPENSER MOUNTING (LOWER)
M1Z HEX HD BOLT ¥ 130MM LOWG

M12 LOCKNUT

M8 HEX HD BOLT ¥ 35MM LONG

ME LOCKNUT

MiZ HEX HD SET X 30MM LONG
M12 HEX HD BOLT X 100MM LONG
CONE {RBOTTOM})

CLEVIS {M10)

PIN (5/l6" DIA C/W CLIP

MLl0 HEX HD BOLT X BOMM LON(G
3/4" DIA FLAT WASHER

FILM PULL DOWN BRACKET ASSY
FILM PULL DOWN ARM ASSY
RETAINTNG WASHER

ROLLER

2" X 1/4" SPLIT PIN

8mm DIA MUD

FLAP WASHER

BISSEL PIN (110MM LONG)
HYDRAULIC REM

M12 IEX HD.

SET X SOMM LONG

5/16" UNF HEX NUT

L/8 B5P ST.
MI& LOCENUT

GREASE WIPPLRE

1" GB PLASTIC CAP

DISPENSER MAST HORIZONTAL SOCKET ASSY.,
DISPENSER MAST VERTICAL SOCKET ASSY.
dmm "R" CLIP

i 1/2" x 3/16" DIA SPLIT RPIN
1" DIA FLANGE BELRING

4417

2T .

e e e e il el e e R B i B Tl o ) oy ey, IV, Y SRS S i By S A S

FART-NO,

723-10
£32-07%
WDE D -DMUH
WDAD~-8P0
Z06-48EC
526-066B
#06-45-01
WD60-DMCR
Whe0o-DMLA
WDGO-DMLE
D615 1L
WDe5-SLR
WD60-253
£18-12
gla-02-12
DEZ0]Z
Z203-20-062
WDEO-DMLH
226-0894R
B23-12
FZ26-0425
223-08
2200825
ZA6-092B
Z06-45-02
749-335
%49-337
Z26-0691B
Zi0-02-19
WD65E -FFPDB
WDER-FPDA
WDhe0-B549
WDE0-B66
Z203-21-245
£11-02-081
WD60-874
E01-01-AW2Z5
F26-0065%
F15-05
239-60
223-16
Z232-14
WDES-DHE
WDaE-TWS
236-02
Z203-20-n%
Z06-48



g4l (3) OINVL

ﬁ -
R 1
el O
i e
. - i
- > :
’

ATAWISSV NIVIN
(i) LINM 1HAVILS ANV, LAD
dVEMOLNY  QONVL

-

amagde-g %

46




AUTOWRAP

ITEM NO

W O ] O T B L B

BIR  E  p d fed f
M D ] o D e Lad B e o

21.

23,
23,

24,
25,
26.
27.
28 .
29,
30.
31.
3.
33.
35.
36.
37.
is.
39,
40,
42,
43,
44,
45,
46,
47.
48,
49,
50,

TANCO AUTOWRAP
CI'T AND START UNIT (1994)
PRRTS LIST

DESCRIPTION

MATHN MOUNTING FRAME ASSY

LATCH ABEY,

FUSH PLATE ASEY.

GUTDE LBESY

PLUNGER AS5S5Y

FILM GRIPPER ASSY

PLUNGER END CAP

WARNER LINLGAR ACTUATOR D11 10BS 08
1n U L] B DLT

STEPPED COLLAR

SLEEVE 1/2" DIA Q.D. X 13732"
THEEADED ROUND S5/1&" UNF
TEIGGER
COLLAR 1"
SPACER
BLADE GUARD/MOUNTING BRACKET

M12 HEX HD BOLT ¥ BOMM LONG

BIS5EL FIN

4MM "R" CLIP

SPRING 16MM O.D. X 1.5MM WIRE X 48MM
LONG
SPRING
LONG
SPRING

DI& T.D.

DIA BRIGHT RD. X 41.5MM LONG

1.08" DD, X 0,092
1.1285 D.D, ¥ 0,125"
QILITE OIL RETAINING RUSH 1 1/8"
¥ 3/4" X 1" L.

RUEBBER BUFFER ASSY.

CLEVIS C/W PIN
/20 X 174"
M16 HEX NUTS
M1z LOCENUTS
M12 HEX HD ROLT ¥ &5MM
INDICATOR AZSY

MB GRUB SCREW

M8 HEX KD SET X 25MM

M12 BINX LOCKNUT

5/16" UNT HEX NUT

M8 LOCKNIIT

Me LOCENUT (NYLOCE)

10MM DIA FLAT WASHER

gMM DIA FLAT WASHER

6MM DIA FLAT WASHER

3MM DIA SPLIT PIN

BLADE

MAIN GUARD

M8 HEX HD SET ¥ 20MM LONG
10¥MM DIA SPRING WASHER
12MM DIA FLAT WASHER
iY DIA SPRING WASHER
EDGING STRIE

SPACER 1" 0.0, X 1/2"

0.0,

DIA TENSION PIM

I.0. X 6MM LONG

A3z

WIRE X 1.54~

WIRE X 330MM

oy

e e N e e i s e g S S Sy SR A

b2

L

PART~-NG.

WDEOS ~MI
WDE05-LA
WDeO5-pP
WD&O5-GD
WD6D5-F1L,
WDhEO5~-FG
WDa0h-90
2ne05-510
WD605-45
WDO05h-46
WDe05-4%
WDGeD5-48
WRaO5-50
WD605-51
WDG60R-1.00
WDEO5-105
226-09018

203-22-AW100

B3G-02
207-34

FO7-44

OV -46
Z06-105

WDEOS-BA
Z49-33
Z203-20-07
518-16
523-12
226-0BB2E
WDHDE-PR
228-008
E26~0405
223-12R%
£15-05
£18-08
F23-06
211-0Z2-10
Z11-02-08
211-02-06
Z03-21-02

WDE05~-104

WDe0E-MG
Z26-03958
F12-02-10
RlLlL-02-12
%1.2-0z2-04
24412
WDEOB-65



¢gel {3) 0w

AEINISSY NIV
oot LINN LYVWLS NV, LND
dvHMOLNY  ODNVL

47




AUTOWRAP
TANCO AUTOWRAP
CUT ARD START UNIT (199)

PARTS LIST
ITEM NO DESCRIPTION QTY PART-ND,
1. M10 MEX HDSET X 20MM 2 E26-06085
2. 8MM DIA FLAT WASHER 1" O.D. 4 £11-0Z2-08)
53. a5MM .D., X 12MM I.D. FILM GRIF WASHER 4 211-02-12FG
4. FACKER 1 WDAENR-133
E&. H8 ¥ 40 COUNTER SUNE BOLT 2 213-5-00¥40

4711



ey Leis

FNTEHS  ONILNOIN

aNY  1N2  dVUIMOLNY.  QONVL

45




WDeOHh-MF

TANCC AUTOWRAP CUT AND START UNIT (1994)%

MOUNTING FRAME

PARTS TIST

ITEM NO DESCRIPTION QTY PLRT~NOD
1. MATN MOUNTING FRAME ASSY 1 WREDS-MF
2. MAIN FRAME MOUNTING 1 WDaD5-MFM
3. M1 HEX HD SET x 30mm LONG 2 Z26-06285
4, 10mm DIA SPRING WASHER 2 £12-02-19
. M10 HEX HNUT 2 £18-10

4R



TANCC AUTOWRAR = CUT AMD START UMIT {1994)

SLP BNG ASSERMBLY

WD 805 = PL2 |




ITEM NO.

MO D =] ey LTl D

HWDE05-PL2

TANCO AUTOWRAP CUT AND START UNIT (199%4)

SLIP RING ASSY.
PARTE LIST

DESCRIPTION

UNDERZIDE OF TIFPING TRAME
TURNTARLE CENTRE SHAFT

SLIP EING MOUNTING SLEEVEH
M8 GRUB SCREW x & mm LONG
8L, TF RING ASSY.

INSULATING RING

LOCKTING COLLAR

1 1/4" UNC HEX NUT

SLIP RING MOUNTING BRACKET ASSY
10mm DIA FLAT WASHRER 1" O.D.
10mm SPRING WASHER

ML0 HEX HD SET x 20mm
BRUSHES

INSULATOR SLEEVE

SLIP RING GUARD ASSY

M5 GRUB SCREW

49:7

T .

o
=
o)
T
s
L=

WD60-7h8
WDe0-825
228-007
aD60bL-308
ADG0L~350
WD60-77%0
218-300
Whe05-SRMB
211-03-101
212-02-10
£E26-0605
EDGOL-306
ZD605-302
WD605-8RG
228-005



Sed - E0SOM JWEN I

WHe MIHEY AT
MOILIZHT K. M8

Jdwdd OHIddIL

/

SLINITEE ESNILAMACH LINDETH % HOsSHIS
LT LdTLE GNTE LAD
AP EARCLITY  OINTL

-




(-5 A i

ELNENCHNTD CITNTHOAH «HTJ=FIALe
{pasll TI00W VosCl <VYMSIAY CIHVL

30



